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Empire BT-4 Slice Combat™ Parts List

SCHEMATIC#	 DESCRIPTION..............................SKU# SCHEMATIC#	 DESCRIPTION..............................SKU#

SCHEMATIC # DESCRIPTION SKU
1 BARREL 19390
2 BARREL O-RING 19452
3 BARREL ADAPTER 71900
4 FRONT BOLT O-RING 19424
5 FRONT BOLT 19409
6 POWER TUBE 19384
7 VALVE SNAP RING 19442
8 INTERNAL VALVE O-RING 19425
9 FRONT VALVE SEAT 19393
10 VALVE SPRING 19444
11 PLUNGER CUP 19394
12 CUP SEAL 19387
13 VALVE STEM 99126
14 REAR VALVE SEAT 19395
15 VALVE BODY 19392
16 VALVE AND BOLT O-RING 19426
17 REAR BOLT 71902
18 BOLT PLUG 71903
19 DOWEL PIN 3MM DIA X 18MM 71928
20 DRIVE SPRING 19447
21 DRIVE SPRING PIN 19448
22 SHOCK ABSORBER O-RING 19427
23 END CAP 71921
24 DOWEL PIN 3MM DIA X 28.5MM 71922
25 HANDLE COCKING 71918
26 SPRING EXT .1875OD X 1.250OL 71927
27 SCREW SHCS 4-40 X .375 71926
28 COVER HANDLE SPRING 71916
29 VALVE LOCK SCREW 19416
30 PIN SPRING 71920
31 NUT RECEIVER 19415
32 SIGHT REAR RH 19431
33 SIGHT REAR LH 19432
34 LONG RECEIVER BOLT 19413
35 BODY SHELL TOP 71914
36 LOGO 71919
37 LINKAGE ARM 19410
38 SUPPORT BARREL ADAPTER TOP 71924
39 FEED ELBOW 17757
40 DETENT 19386
41 DETENT SHELL 71917
42 SCREW SHCS 10-32 X 1.250 71929
43 FRONT GRIP 71907
44 NUT RECEIVER 19415
45 BODY SHELL BOTTOM 71915
46 VELOCITY SCREW 19418
47 PIN SPRING FRONT PIVOT 71904
48 SPRING PIN 71912
49 GAS LINE 19435
50 TRIGGER PLATE 19402
51 TRIGGER PLATE SPACER 19404
52 TRIGGER RETURN SPRING 19446
53 TRIGGER 71909
54 TRIGGER PIN 19438
55 TRIGGER SLIDE SPRING 19451
56 TRIGGER PLATE DOWEL PIN 19436
57 TRIGGER SLIDE 19408
58 SEAR 19405
59 SAFETY w/ O-Ring 71910
60 SEAR SPRING 19449
61 SCREW THST PHL #4 X 0.3125 BLK OX 19430
62 GRIP 71908
63 FRAME 71901
64 PLUG GRIP FRAME 71923
65 GRIP SUPPORT MECHANIC 71911
66 SCREW PHST PHL M2.2 X 13MM 71925
67 SCREW PHST PHL 2-32 X .188 71913
68 TRIGGER GUARD 71906
69 TRIGGER GUARD GRIP SCREW 19443
70 ASA NUT 19423
71 ASA ADAPTER 17044
72 LONG ASA BOLT 19439
73 SHORT ASA BOLT 19440
74 PIN SPRING FRONT GRIP 71905

SCHEMATIC # DESCRIPTION SKU
1 BARREL 19390
2 BARREL O-RING 19452
3 BARREL ADAPTER 71900
4 FRONT BOLT O-RING 19424
5 FRONT BOLT 19409
6 POWER TUBE 19384
7 VALVE SNAP RING 19442
8 INTERNAL VALVE O-RING 19425
9 FRONT VALVE SEAT 19393
10 VALVE SPRING 19444
11 PLUNGER CUP 19394
12 CUP SEAL 19387
13 VALVE STEM 99126
14 REAR VALVE SEAT 19395
15 VALVE BODY 19392
16 VALVE AND BOLT O-RING 19426
17 REAR BOLT 71902
18 BOLT PLUG 71903
19 DOWEL PIN 3MM DIA X 18MM 71928
20 DRIVE SPRING 19447
21 DRIVE SPRING PIN 19448
22 SHOCK ABSORBER O-RING 19427
23 END CAP 71921
24 DOWEL PIN 3MM DIA X 28.5MM 71922
25 HANDLE COCKING 71918
26 SPRING EXT .1875OD X 1.250OL 71927
27 SCREW SHCS 4-40 X .375 71926
28 COVER HANDLE SPRING 71916
29 VALVE LOCK SCREW 19416
30 PIN SPRING 71920
31 NUT RECEIVER 19415
32 SIGHT REAR RH 19431
33 SIGHT REAR LH 19432
34 LONG RECEIVER BOLT 19413
35 BODY SHELL TOP 71914
36 LOGO 71919
37 LINKAGE ARM 19410
38 SUPPORT BARREL ADAPTER TOP 71924
39 FEED ELBOW 17757
40 DETENT 19386
41 DETENT SHELL 71917
42 SCREW SHCS 10-32 X 1.250 71929
43 FRONT GRIP 71907
44 NUT RECEIVER 19415
45 BODY SHELL BOTTOM 71915
46 VELOCITY SCREW 19418
47 PIN SPRING FRONT PIVOT 71904
48 SPRING PIN 71912
49 GAS LINE 19435
50 TRIGGER PLATE 19402
51 TRIGGER PLATE SPACER 19404
52 TRIGGER RETURN SPRING 19446
53 TRIGGER 71909
54 TRIGGER PIN 19438
55 TRIGGER SLIDE SPRING 19451
56 TRIGGER PLATE DOWEL PIN 19436
57 TRIGGER SLIDE 19408
58 SEAR 19405
59 SAFETY w/ O-Ring 71910
60 SEAR SPRING 19449
61 SCREW THST PHL #4 X 0.3125 BLK OX 19430
62 GRIP 71908
63 FRAME 71901
64 PLUG GRIP FRAME 71923
65 GRIP SUPPORT MECHANIC 71911
66 SCREW PHST PHL M2.2 X 13MM 71925
67 SCREW PHST PHL 2-32 X .188 71913
68 TRIGGER GUARD 71906
69 TRIGGER GUARD GRIP SCREW 19443
70 ASA NUT 19423
71 ASA ADAPTER 17044
72 LONG ASA BOLT 19439
73 SHORT ASA BOLT 19440
74 PIN SPRING FRONT GRIP 71905
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STD FEEDNECK
PART #19385

CLAMPING FEEDNECK
PART #17757
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DELTA FEEDNECK
PART #20163

DELTA CLAMPING FEEDNECK
PART #20162

Empire BT  Feednecks Parts List

SCHEMATIC#	 DESCRIPTION................................................................................................................................SKU#
1	 Clamping Feed Elbow Screw............................................................................................................................................17759
2	 Clamping Feed Elbow Lever.............................................................................................................................................17760
3	 Clamping Feed Elbow Collar.............................................................................................................................................17761
4	 Clamping Feed Elbow Seat...............................................................................................................................................17762
5	 Clamping Feed Elbow Spacer...........................................................................................................................................17763
	 Clamping Feed Elbow (complete)...................................................................................................................................17757


